

試験成績書

御中

株式会社輝匠コーポレーション
兵庫県高砂市伊保崎南

品名 Si-811
LOT. NO. 325831
数量 1kg
試験日 2015/02/12
発行 No. K4308369463211001-1-01

試験項目	単位	試験結果
外観 色調		透明
外観 透明性		透明
密度:25℃		0.994
屈折率:25℃		1.3796

受注番号:37122255-01-01

判定	合格
----	----

発行責任部署

株式会社輝匠コーポレーション
研究開発部
兵庫県高砂市伊保崎南 9-2
TEL 079 (449) 3390 FAX 079 (449) 3390

判定責任部署

株式会社輝匠コーポレーション

研究開発部